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The following sample(s) was/were submitted and identified on behalf of the client as:
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Conclusion The report only give the test result, detail please see follow page.
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Test Results
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No. Test ltem & Test Methods Unit Test Result

99.88

99.85

99.84

99.86

99.90

99.80

99.83

i
A AL 2 99 84

IR Original 99.86

Filtration Efficiency* 99.77

1. (GB 2626-2019 6.3) % 99.83

S FURL 99.81

Sodium chloride granules 99.84

99.85

99.77

99.85

99.85

TALEE 99.86

After pretreatment 99.38

99.87

98.03

97.97
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98.00

98.01

AL 5500

SUR/ SV E Original 98.02

Filtration Efficiency* 98.00

2. (GB 2626-2019 6.3) % 97.99

T SE R 4 97.99

Oil particulate matter 97.98

98.03

98.00

98.26

98.16

AL EE 97.01

After pretreatment 97.17

97.03
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Remark: *= The test is not approved in SGS SH by China Inspection Body and Laboratory Mandatory Approval. It was
carried out by Tianfangbiao standardization certification & testing co., Itd, its CMA certificate No. is
170011263663&170011260277 and CNAS registration No. is L0608.
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***End of Report***
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